‘] —d " ad 74200 _IPZE‘TkUCK

EQUIPMENT INC.
408,408A,410,410A,512 Series Part S 800-222-6047 www.zips.com

512 Underlift Components

PART NUMBER
ITEM NUMBER DESCRIPTION REQUIRED
1 657701 | STANCHION 1
2 65780 |OUTER BOOM 1
3 72190  |LIFT CYLINDER 2
4 66709  |PIVOT PIN - 1.480 x 22 2
5 65701  |PIVOT MOUNTING BRACKET 2
6 65712 |.980 x 7 SNAP-RING GROOVE ROD PIN 2
7 65714  |.980 x 4-5/8 ROD PIN 4
8 65715 | 1.230 x 9-1/4 SNAP-RING GROOVE ROD PIN 1
9 65716 | 1.230 x 12-1/4 SNAP-RING GROOVE BASE PIN 1
10 65753 | NYLATRON WEAR PAD 1/2 x 2-1/2 1
11 65758 | NYLATRON SHIM PAD - 408A 1
12 66779N | 3/8 x 2-3/4 NYLATRON NSM WEAR STIP 4
13 812A5 | BOLT 3/8 x 500 BUTTON HEAD ALLEN 2
14 81710  |BOLT 7/8 x 2.250 6
15 82211  |WASHER 3/8 1.D. X 9/16 O.D. 2
16 83611 | NUT 7/8 NYLON LOCK 6



http://www.millerind.com/chevron_parts/408.html
sandy
Long White


17
18

19
20

86100l
86100E-1

86125E-1
72189

SNAP-RING 1" INTERNAL
SNAP-RING 1" EXTERNAL

SNAP-RING 1.25" EXTERNAL
POWER TILT CYLINDER

-~ M DN

EVERYTHING YOU NEED T0 TOW, RIG, RECOVER & HAUL


mailto:lmorelan@chevroninc.com?subject=Chevron%20Website%20Inquiry
sandy
Red


